
WATER RESEARCH COMMISSION PROJECT NO. 201

THE TREATMENT OF INORGANIC BRINES AND CONCENTRATES

APPENDIX 5

Report on Visit to AECI, Modderfontein
30th November 1987

Pollution Research Group
Department of Chemical Engineering
University of Natal
Durban

October 1990



CONFIDENTIAL:

REPORT ON VISIT TO AECI, MODDERFONTEIN

30th November 1987

A.E. Simpson
Pollution Research Group
Department of Chemical Engineering
University of Natal
Durban

December 1987 WRC201/87/8/AS



(1)

SUMMARY

This report summarises the discussions held between various

representatives of AECI Explosive and Chemicals, Modderfontein and

members of the Pollution Research Group on the 30 November 1987.

The scope of the discussions included an analysis of the various options
[...]
alkaline solution by air sparging or" by heating.

(iii) the pH of the anolyte or lime solution is lowered by the

oxidation of water at the anode to form hydrogen ions and

oxygen gas. The lime is thus neutralised. Careful

control of the rate of lime addition will enable the

amount of Ca present in the hydroxide form and the amount

of Ca present in the nitrate form to be tailored to a

predetermined ratio.

The products of such a process would be :

(i) a stream of ammonia and hydrogen gases which could be

either discharged or recycled to the ammonia production

plant.

(ii) a stream of oxygen gas.

(iii) a depleted effluent containing no ammonium nitrate which

is suitable for reuse as relatively good quality water in

the factory.

(iv) a reasonably concentrated catholyte stream of say calcium

nitrate which could be marketed either as a solution or as

a powder after further concentration and drying.

3.3 Economic Predictions

Based on preliminary laboratory results, and assuming :

(1) an effluent flow of 30 m3/h,

(ii) an effluent concentration of 5 g/1 NH4NO3,

(iii) an electrical power cost of R0,05/kWh and

(iv) a current efficiency for the transport of nitrate ions

across the membrane of 80%,



10

the annual operating costs for the complete denitrification of

the effluent are predicted to be in the order of R150 000.

AECI have a potential market for the calcium nitrate and the

construction of a 10 ton/day plant has been proposed. Based on

the above effluent loadings a plant treating the effluent by the

described process would produce approximately 5 ton/day of

calcium nitrate.

3.4 Advantages of Denitrification

Obviously further development and optimisation of the

denitrification process is required. The potential advantages

of a successful solution are :

(i) the complete denitrification of the nitrogenous strong

effluent streams alleviating the need for spray disposal

of these effluents.

(ii) the production of reusable and saleable by-products in the

form of ammonia and hydrogen gases and say calcium nitrate

or the nitrate of any other cation chosen as the anolyte.

(iii) the release of land, for development or sale (which is

presently being used for spray disposal).



11

4 . TREATMENT OF DEMORALISATION UNIT REGENERATION LIQUORS

4.1 Introduction

The total flow of ion exchange regeneration liquors from the

factory is estimated at 170 to 210 m3/h. Approximately 95% of

this flow originates at the No. 4 Ammonia plant. The remaining

5% originates at the No. 11 Nitric Acid plant. The two main

problems facing AECI with regard to the disposal of these

effluents are :

(i) volume : the effluent from the No. 4 Ammonia plant,

although strong, is discharged with the

weak effluent since the flow is too large

for spray disposal.

(ii) concentration : this effluent forms a major contribution

to the sodium and sulphate levels in the

weak and strong effluents.
i

4.2 Proposed Demineraiisation Unit Expansion

AECI are in the process of installing a Rl,8 million expansion to

their demineraiisation unit on the No. 4 Ammonia plant. This

expansion involves the addition of two cation/anion exchange

trains (to be operated and regenerated alternatively) in front of

the existing plant. It is envisaged that the new plant will

treat 50% of the incoming water which will then be blended with

untreated water as the feed to the existing plant. Regeneration

of the new plant will be achieved using waste regeneration liquor

from the existing plant.

It is estimated that such an expansion will result in a 40%

savings in regeneration chemicals. At present the daily

consumption of regeneration chemicals is :

4,2 tons of 98% sulphuric acid at a cost of R150/ton

2,7 tons of 100% sodium hydroxide at a cost of R825/ton.



12

Assuming a feed water conductivity of 500 mS/cm it is estimated

that the installation of the new plant will reduce the frequency

of regeneration from 7 to 1 cycles per day for the cation units

and from 5 to 2 cycles per day for the anion units.

To date no prefiltration of the raw feed water to the ion

exchange units has been conducted, resulting in a considerable

consumption of water (40% of the total throughput of the units)

for backwashing. Since vigorous backwashing is required,

attrition of the beads occurs and there is a significant loss of

beads in the backwash product. In addition the colloidal

nature of impurities in the backwash water is a disadvantage,

since these impurities are absorbed onto the beads, decreasing

the efficiency of the bed and increasing the regeneration

chemical requirement.

The new ion exchange trains are to function as prefilters to the

existing plant and have been designed for economic backwash.

The contractors did not feel that prefiltration was warranted due

to the usually low concentration of suspended solids in the feed

water. However, the new plant will remove, at best, one half of

the suspended solids from the feed water to the existing plant.

4.3 Improvements to the Existing Plant

Previously the degasser on the No. 4 Ammonia demineralisation

plant had not been functioning to specification. A new

distributor is presently on order. It is projected that the

improvements to the degasser will increase the efficiencies of

the unit from 60 to 90%, which will have considerable

implications on regeneration chemical requirements resulting in

significant savings.

4.4 Treatment of Waste Regeneration Liquors

The proposed expansion to the existing No. 4 Ammonia

demineralisation unit should result in considerable reductions in



13

the mass flow of chemicals to the effluent systems. After

optimisation of the demineralisation process to minimise both

water and chemical consumptions the development of an effluent

treatment strategy is required.

The Pollution Research Group have developed electrochemical

membrane processes for sulphuric acid removal and for the

recovery of sodium hydroxide from industrial effluents. The

implementation of either of these processes is dependent on the

effective separation of :

(i) the anion, cation and mixed bed regeneration liquors,

(ii) the strong and weak anion regeneration liquors,

(iii) the strong and weak cation regeneration liquors,

(iv) the strong and weak mixed bed regeneration liquors.

4.4.1 Sulphuric Acid Removal

The provisional patent specifications for the removal of

sulphuric acid from industrial effluents and waste waters is

attached (Appendix 3). The process and equipment are similar to

those described for the denitrification of ammonium nitrate

streams (Section 3.2), except that :

(i) sulphate ions migrate across the membrane instead of

nitrate ions,

(ii) only hydrogen gas is evo-lved from the catholyte as opposed

to a mixed gas stream,

(iii) calcium sulphate is formed in the anolyte, the formation

of which is allowed to exceed its solubility limit,

enabling continual separation of the calcium sulphate by

precipitation and filtration.

Although only preliminary laboratory trials have been conducted,

estimated operating costs are similar to those predicted for

ammonium nitrate removal (Section 3.3)



14

A further possibility for consideration is that the sulphuric

acid removal and denitrification processes be combined in the

same electrochemical reactor to produce :

(i) hydrogen, ammonia and oxygen gases,

(ii) a depleted effluent stream containing minimal amounts of

sulphate, ammonium or nitrate ions which will be suitable

for reuse as low quality water,

(iii) a mixed calcium salt stream containing soluble calcium

sulphate and soluble calcium nitrate. Since the

solubility of the sulphate is much lower than that of the

nitrate, this soluble salt will be predominantly nitrate.

The possible combination of the two processes will depend on the

degree of purity required for the production of the calcium

nitrate by-product.

4.4.2 Sodium Hydroxide Recovery

The patent specifications for the recovery of sodium hydroxide

from industrial effluents is attached (Appendix 1). The process

involves four stages :

(i) the neutralisation of the effluent with carbon dioxide gas

to produce a sodium bicarbonate stream.

(ii) . the cross-flow microfiltration of the neutralised effluent

to remove suspended and colloidal matter.

(iii) the nanofiltration of the filtered effluent to separate

the sodium bicarbonate salt from the other contaminants,

in particular calcium, magnesium and any other cation

which forms an insoluble hydroxide.

(iv) the electrochemical recovery of the sodium, as sodium

hydroxide in an eiectromembrane cell. Carbon dioxide is

also generated in this process and is recycled to the

neutralisation process.



15

The products are :

(i) a pure sodium hydroxide solution of any desired

concentration between 3 and 35%.

(ii) a desalinated effluent stream suitable for reuse as wash

water.

(iii) hydrogen and oxygen gases,

(iv) two concentrate streams (5% of the initial effluent

volume) from the cross-flow microfiltration and

nanofiltration stages.

Pilot plant results obtained by the Pollution Research Group

during the testing of this process against textile scour effluent

(20 g/1 NaOH) indicated that sodium hydroxide may be recovered at

an electrical power cost of approximately R200/ton of 100% NaOH.



16

5. MANGANESE METAL CO (PTY) LTD

5.1 Introduction

An in-house technical survey conducted by Manganese Metals

investigated the possibil i ty of the application of a dozen or so

established technologies for the treatment of their effluent.

Using feedback obtained from commercial suppliers of waste water

treatment plants the preferred methods of effluent treatment were

ranked as follows :

( i ) lime precipitation followed by air stripping,

( i i ) electrodialysis and reverse osmosis,

( i i i ) evaporation,

(iv) biological denitr i f icat ion,

(v) ion exchange.

As a cl ient of AECI, Manganese Metal Co (Pty) Ltd have approached

the Environmental Services Department for further advice

concerning the transfer of technology with regard to the disposal

of their effluents. In particular AECI were requested to give

feedback on spray disposal and biological reduction options.

5.2 Factory Process

Manganese metal is produced by the process laid out in Figure 2.

The metal ore is dried, milled and reduced before being leached

with sulphuric acid. The heavy metal contaminants are removed

by precipitation as sulphides before the manganese metal is

plated out using an electrolytic process. Ammonium sulphate is

added during the electrolytic process as a buffer to increase the

conductivity of the solution.



17

5.3 Effluent Production

Three effluent streams are produced :

(i) 'spent' ammonium sulphate process solution and ammonium

sulphate washings from the final rinsing of the product.

(ii) from rinsing the plates which is essential for the removal

of adhered manganese.

(iii) washings produced during the cleaning of the diaphragms in

the electrolytic cell.

The effluent is produced at a rate of 500 to 1 000 m3/day and is

discharged to a settling dam. The overflow from this dam enters

the river. Table 1 characterises the factory effluent and

compares its composition to the standard requirements for

discharge. The principle species requiring immediate attention

are the manganese and ammonium sulphate components of the

effluent.

5.4 Effluent Treatment Options

The treatment options selected in Section 5.1 have the following

disadvantages :

(i) lime precipitation followed by air stripping results in

the addition of additional TDS, and usually SS, into the

system to produce a stream which is still contaminated,

although by a different chemical species.

(ii) any treatment process involving a concentration step

(electrodialysis, reverse osmosis or evaporation) will be

prone to fouling or scaling since a precipitation step has

occurred in the factory process and further concentration

will cause additional heavy metal sulphide precipitation.



18

dried
mixed MnO ore

mil ling
reduction

heavy metal sulphates

MnSO,

purification ->• heavy metal sulphide
precipitate

manganese sulphate
(NH4)2S04

electrolysis -> (NH4)2S04 waste solution

Mn metal flakes

washings

clean manganese metal

Figure 2 : Schematic of Manganese Production Process



19

TABLE 1 : Range of Effluent Concentrations Compared to the

General Standard fpr Effluent Discharge

Stream to be Treated

Flow : m3/day

pH :

Conductivi

Alkalinity

TDS
Mn

Na

Ca

Mg

so4

(NH4)2S04

Suspended

ty mS/m :

CaCO3

9/1
mg/1

mg/1

mg/1

mg/1

mg/1

mg/1
solids g/1

1 000

3,5-8,0

400-800

50-100
5-10

200-1 000

25-30

200-225

150-250

2 000-6 000

1 000-4 000
0,01-0,4

Treated Water

Gov. Gazette General

Standard No. 991 18

May 1984

5,5-9,5
*

*

*

0,4

+90 above inlet H20

*

*

*

47
0,025

* Denotes no specification or exemption from standards.

The General Standard applies to all quality requirements with

the exemption of calcium, sulphate and boron.



20

(iii) although any treatment process involving a concentration

step will produce reusable water, a concentrate will also

be produced. The chemical loading in this concentrate

will be equivalent to the chemical loading of the original

effluent and its disposal will be equally difficult.

(iv) the concentration of chemicals in the effluent is too high

for denitrification by reduction using algae.

(v) ion exchange methods have the disadvantage that

regeneration chemicals are required. These are often

costly and waste regeneration streams require disposal.

Ion-exchange techniques transfer a TDS loading problem

from one chemical species to another and often the total

TDS in the final factory effluent is increased.

(vi) land disposal by spray irrigation does not appear to be

feasible due to both the type of vegetation in the

surrounding area and also the lack of available land.

5.5 Effluent Treatment Strategy

Before an effluent treatment system is considered all possible

in-house modifications to both the process and washing stages

must be carried out to minimise effluent volumes and

concentrations.

Thereafter the implementation of a treatment system should be

considered, the most advantageous type being one which not only

recovers reusable water but also recovers or produces useful

chemicals which may be returned to the process or sold as

by-products.

It is recommended that the process effluents be treated

separately from the plate and diaphragm washings since the former

stream contributes to a large fraction of the TDS in the

effluent, in particular the ammonium sulphate and manganese

concentrations.



21

5.5.1 Process description

The proposed treatment stratergy is outlined in Figure 3. The

treatment sequence is based on a process developed by the

Pollution Research Group and patented by the Water Pollution

Research Commission (Appendix 2) for the denitrification of

solutions containing ammonium salts.

Essentially, the process involves :

(i) passing the ammonium sulphate effluent into the cathode

chamber of an electrochemical unit containing an anion

exchange membrane.

(ii) passing a saturated lime solution into the anode chamber

of the same electrochemical unit.

(iii) passing a direct electrical current across the electrodes

such that :

- water is oxidised at the anode producing oxygen gas and

hydrogen ions, which neutralise the lime component in

the anode compartment.

- water is reduced at the cathode producing hydrogen gas

and hydroxide ions, which increases the alkalinity of

the catholyte enabling the release of ammonia gas from

the solution and the precipitation of Mn(0H)2 in the

solution.

- sulphate ions migrate through the anion exchange

membrane from the catholyte to the anolyte.

(iv) filtration of the neutralised calcium containing anolyte

solution to separate the precipitated calcium sulphate

salt.

(v) recycling the filtrate from this stage to the anolyte